PARTS LIST

GK45005
CONTENTS
1. MAIN BODY .o 1~2
2. GEARCASE ... 3~4
3.ENGINE ..o 5~8
4. CARBURETOR, FUEL TANK .......cccoceiiiiiiiiieene 9~12

5. ACCESSORIES ..o 13~14

2017. 10.

@ MARLUYAMA s

113



1. GK4500S
MAIN BODY

2/13



Status | Position Nﬁﬁ: or Parts Name Qu%“ittity Ldﬁa?-{t?t?/r Remarks |Currency “ﬂg o

1 364311 GK4500S (GARMEC) 1

2 222543 | CLUTCH CASE ASSY 1 Incl3-10 | JPY
3 222544 HOUSING 1 JPY
4 012649 BEARING 62012Z 1 #6201ZZ | JPY
5 016732 SNAP RING 1 5 #32 JPY
6 217045 BUFFER 1 JPY
7 217046 BUFFER 1 JPY
8 217047 WASHER 1 JPY
9 092033 SCREW 4 10 | M5x15 JPY
10 222370 ADAPTOR 1 JPY
11 217134 BOLT 1 M6x30 JPY
12 222546 | CLUTCH DRUM ASSY 1 JPY
13 222522 DRIVE SHAFT ASSY 1 JPY
14 224129 DRIVESHAFT TUBE 1 JPY
15 223188 CAUTION MARK 1 JPY
16 235709 NAME PLATE 1 GK4500S | JPY
17 228207 LABEL 1 JPY
18 231143 | THROTTLE TRIGGER 1 JPY
19 231883 | HANGINGBRACKET 1 Incl.20 JPY
20 261762 SCREW 1 M5x14 JPY
21 232001 HANGING STRAP 1 JPY
22 232131 | LOOP HANDLE ASSY 1 Incl.23-25 | JPY
23 222520 LOOP HANDLE 1 JPY
24 215608 CAP SCREW 4 5 | M5x30x16 | JPY
25 081027 NUT 4 5 M5 JPY
26 219113 CAP SCREW 4 M6x20 JPY
27 235713 | SAFETY COVER ASSY 1 Incl.28-34 | JPY
28 232012 | SAFETY COVER ASSY 1 Incl.29,30 | JPY
29 237364 | THREADED BRACKET 1 JPY
30 221580 SCREW 1 10 4x8 JPY
31 232093 BRACKET 1 Incl.32-34 | JPY
32 223179 BRACKET 1 JPY
33 220632 CAP SCREW 2 M6x30 JPY
34 231704 WASHER 2 6x13xt1.0 | JPY
35 231882 CUTTER ASSY 1 Incl.36-38 | JPY
36 230747 CORD CUTTER 1 JPY
37 261250 CAP SCREW 1 5| M5x20 JPY
38 228325 SQUARE NUT 1 JPY
39 231033 COVER EXTENTION 1 JPY

3/13



2. GK4500S

GEARCASE

4/13



Status | Position Nﬂ?r: or Parts Name Qu%wttity L(ft}ﬁrt(iit?/r Remarks |Currency “gg o
1 234837 GEARGNSE 1 Incl.2-18 | JPY
2 232850 GERA CASE 1 JPY
3 234109 BOLT 1 M8x8 JPY
4 217134 BOLT 1 M6x30 JPY
5 234349 GEAR SET 1 JPY
6 014490 BEARING 6000 1 #6000 JPY
7 106933 BEARING 6000Z 1 #6000Z JPY
8 014210 SNAP RING 1 #10 JPY
9 054676 RING SNAP 1 #26 JPY
10 014490 BEARING 6000 1 #6000 JPY
11 012544 BEARING 1 #6202 JPY
12 012380 SNAP RING 1 #35 JPY
13 232049 OIL SEAL 1 D21355 JPY
14 232322 BRACKET A 1 JPY
15 232052 BRACKET B 1 JPY
16 230849 NUT COVER 1 JPY
17 232920 NUT 1 M10x1.25 JPY
18 217135 BOLT 1 M6x10 JPY

5/13



3. GK4500S
ENGINE

6/13



Status | Position Nﬁ?nr or Parts Name Qu%“ittity Lé’l}g.lrt‘il@r Remarks Currency '\gg o
1 | 859409 | NE420/42(GK4500S) 1 NE420/42 JPY
2 | 282257 CYLINDER 1 New gasket JPY
3 | 282259 GASKET 1 5 JPY
4 | 261612 CAP SCREW 4 M5x30 JPY
5 | 282261 INSULATOR 1 New grsket JPY
6 | 282262 GASKET 1 JPY
7 | 267290 CAP SCREW 2 5 M5x20 JPY
8 | 282264 MUFFLER 1 JPY
9 | 282211 GASKET 1 JPY
10 | 266713 CAP SCREW 2 M5x60 JPY
11 | 283315 CAP SCREW 1 M5x12W-12 JPY
12 | 273285 LABEL 1 JPY
13 | 286390 | TOP COVER ASSY 1 Incl.14-16 JPY
14 | 282274 TOP COVER 1 JPY
15 | 285843 KNOB BOLT 1 JPY
16 | 286362 WASHER 1 5 M6 JPY
17 | 262658 | BEARING 6202 C3 2 #6202C3 JPY
18 | 262660 OIL SEAL 1 TC15357 JPY
19 | 262565 OIL SEAL 1 ISCD15257 JPY
20 | 012380 SNAP RING 1 #35 JPY
21 | 261612 CAP SCREW 4 M5x30 JPY
22 | 281299 PISTON 1 JPY
23 | 262476 PISTON RING 2 (2)Required JPY
24 | 262749 PISTON PIN 1 JPY
25 | 262659 | KNEEPLEBEARING, 1 KTV111414EGO1B2 | JPY
26 | 262479 CLIP PISTON 2 JPY
27 | 283038 | SHAFT COMPLETE 1 JPY
28 | 282743 CLUTCH ASSY 1 Incl.29,30 JPY
29 | 282624 CLUTCHSHOE 2 (2)required JPY
30 | 263617 SPIRAL SPRING 1 2.3-44.8L JPY
31 | 282321 CLUTCH BOLT 2 M8x1.25 JPY
32 | 262683 WASHER 2 5 8x22xt1.2 JPY
33 | 262682 WAVE WASHER 2 5 JPY
34 | 282285 FAN COVER 1 JPY
35 | 261250 CAP SCREW 4 5 M5x20 JPY
36 | 282287 ROTOR ASSY 1 Incl.37-44 JPY
37 | 282288 ROTOR 1 JPY
38 | 282289 | IGNITION COIL ASSY 1 Incl.39-44 JPY
39 | 267572 colL 1 JPY

40 | 282290 CORD ASSY 1 Incl.41-43 JPY
41 | 282292 PLUG CAP 1 JPY
42 | 261075 CONNECTOR 1 JPY
43 | 282291 CORD 1 JPY

713



Status | Position Nﬁ?nr or Parts Name Qu%“ittity Lé’l}g.lrt‘il@r Remarks Currency '\gg o
44 | 261072 CAP 1 JPY
45 | 261076 | WOODRUFF KEY 3X10 1 5 3x10 JPY
46 | 262731 NUT 1 M10 JPY
47 | 280381 SPACER 2 5 JPY
48 | 261256 BOLT 2 5 M4x25 JPY
49 | 262483 | SPARKBLUG NGK 1 NGK BPMR6Y JPY
50 | 281172 GROMMET 1 JPY
51 | 269722 LEAD 2 JPY
52 | 264588 CLAMP 1 5 JPY
53 | 282204 | RECOIL STARTER 1 Incl.54-73 JPY
54 | 282295 | RECOILSTARTER 1 Incl.55-68 JPY
55 | 280994 PULLEY 1 JPY
56 | 280995 SPIRAL SPRING 1 JPY
57 | 280996 PAWL 1 JPY
58 | 280997 | RETURN SPRING 1 JPY
59 | 283123 | SPRING COMPLETE 1 JPY
60 | 280999 PLATE 1 JPY
61 | 281000 SET SCREW 1 JPY
62 | 281001 RATCHET 2 JPY
63 | 281002 | RETURN SPRING 2 JPY
64 | 281004 STARTER ROPE 1 JPY
65 | 262633 STARTER KNOB 1 JPY
66 | 262981 CAP 1 JPY
67 | 281005 ROPE STOPPER 1 JPY
68 | 282622 SCREW 2 JPY
69 | 282623 | STARTERFULLEY 1 Incl.70-73 JPY
70 | 282282 | STARTER PULLEY 1 JPY
71 | 262636 RATCHET 2 JPY
72 | 262637 | RETURN SPRING 2 JPY
73 | 262638 E-RING 2 JPY
74 | 261607 CAP SCREW 4 5 M5x16 JPY
75 | 265694 LABEL 1 JPY
76 | 282277 CRANKCASE 1 JPY
77 | 126990 NUT 1 5 M8 JPY
78 | 285735 | RUBBER PACKING 4 5 JPY

8/13



4. GK4500S

CARBURETOR, FUEL TANK

9/13



Status | Position Nﬁﬁ: or Parts Name Qu%“ittity Iéﬁa%rt?&r Remarks Currency '\gg o
< |1 | asues | crmgyggron 1 I | ey
2 283124 CARBURETOR 1 JPY
3 264677 BRACKET 1 JPY
4 261875 SCREW 2 JPY
5 261658 SWIVEL 1 JPY
6 261657 PACKING 1 JPY
7 263737 SCREW 4 JPY
8 264678 WASHER 1 5 JPY
9 263726 COVER PLATE 1 JPY
10 283905 RIEFERARY 1 JPY
11 263727 GASKET 1 JPY
12 262994 DIAPHRAGM 1 JPY
13 282576 GASKET 1 JPY
14 283125 JET 1 JPY
15 261871 0-RING 1 JPY
16 261876 RING 1 JPY
17 282301 GASKET 1 JPY
18 264807 CAP SCREW 1 5 M5x16 JPY
19 283086 DIVIDER 1 JPY
20 283087 GASKET 1 JPY
21 262720 CAP SCREW 2 5 M5x55 JPY
22 282481 PLATE 1 JPY
23 282306 ELEMENT 1 JPY
24 285163 | CLEANER COVER 1 JPY
25 281438 KNOB 1 JPY
26 261117 CcLIP 2 JPY
27 282299 PRIMER 1 JPY
28 282512 PIPE 1 JPY
29 282302 | HOUSING ASSY 1 Incl.30-35 JPY
30 282305 LEVER 1 JPY
31 269032 SCREW 1 5 JPY
32 269423 NUT 1 5 JPY
33 282303 | HOUSING BODY 1 JPY
34 282484 SLEEVE 3 JPY
35 282304 | MACHINED DISC 1 JPY
36 282309 TANK ASSY 1 Incl.37-47 JPY
37 282310 FUEL TANK 1 JPY
A 38 | 267328 FUEL JILTER 1 JPY
39 261117 CLIP 1 JPY
40 | 275306 | FUEL TANKCAP 1 Incl.41 JIPY
M 274875 PACKING 1 JPY
42 282312 PIPE ASSY 1 Incl.43-47 JPY

10/13



Status | Position Nﬁﬁ: or Parts Name Qu%“ittity Iéﬁa%rt?&r Remarks Currency '\gg o
43 | 261590 | BREATHERSUB 1 PY
44 261117 CLIP 1 JPY
45 268065 GROMMET 1 JPY
46 282511 OVER FLOW PIPE 1 JPY
47 262649 FUEL PIPE 1 JPY
48 285757 STAND 1 JPY
49 281714 CAP SCREW 4 M5x20 JPY

11/13



5. GK4500S

ACCESSORIES

s

&

_13_

12/13



Status | Position Nﬁf"nr or Parts Name Qu%“ittity I_Qcﬁa%t;g&r Remarks | Currency “gg o
1 228008 BOX SPANNER 1 17x19x(+) JPY
2 054756 | DOYRLE ENDED 1 10x13 JPY
3 212300 LEVER HANDLE 1 6X100L JPY
4 219432 WRENCH 1 4mm JPY
5 219433 WRENCH 1 5mm JPY
6 220534 BLADE COVER 1 JPY
7 227910 THREE [RETH 1 PY
8 234860 | NYLON HEAD (L)5 1 JPY
9 235693 INSTRYGA[ON 1 ) JPY
10 523700 PARTS LIST 1 GK45008 JPY

13/13



